

CERTIFICATE



Certificate No. 264982.1

This document is to confirm that the following sample

Type of sample	Sample Name
Carpet underlay	PU underlay, 6 mm thick, density 160 kg/m ³

Has been tested on request of

Emission test under the approval principles of the DIBt and the AgBB-scheme

A test report was issued 2025-08-21 with the number 264982.1 containing detailed procedures and results.

The sample fulfills the requirements in the following standards:

AgBB specification and DIBt regulation for construction products

French Regulations on VOC emissions from construction products – Classification Class A+

Vienna, 27th August 2025


Günther Sereinig, M.Sc

